
Kerikeri Water Supply Strategy

IA245000-GN-RPT-001 | B

June 04, 2021

Far North District Council

Stra tegic Case
Far No rth Dis trict Co uncil



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001 i

Kerikeri Water Supply Strategy

Project No: IA245000

Document Title: Kerikeri Water Supply Strategy

Document No.: IA245000-GN-RPT-001

Revision: B

Document Status: Final

Date: June 04, 2021

Client Name: Far North District Council

Project Manager: Jessica Daniel

Author: Jacobs

File Name: IA245000-GN-RPT-001_B Kerikeri Water Supply Strategy Study

Jacobs New Zealand Limited

Level 8, 1 Grey Street,
PO Box 10-283
Wellington, 6143
New Zealand

www.jacobs.com

© Copyright 2019 Jacobs New Zealand Limited. The concepts and information contained in this document are the property of Jacobs. Use or
[...]
climate change. The availability of water supply and the demand for water is provided in more detail in Section 3.2.
This problem has identified that both sources have issues with supply during drought, along with other issues that
affect the resilience of the supply.

2.4.4 Problem 4

Site constraints at existing WTP presents challenges with upgrading plant/equipment while operational
resulting in ageing infrastructure that is not resilient to demand and supply issues (50%)

Problem 4 highlights deferred asset renewal at the WTP partly due to uncertainties with respect to the future needs
and strategy of the Kerikeri water supply scheme.

The existing site of the WTP is large, but due to the steep topography the majority of the remaining site is unusable
without some civil works to create building platforms.  As a result, the plant has limited available space to expand
to replace aging infrastructure while maintaining the operations of the plant.

Key process elements such as the clarifier and sand filters are at the end of their serviceable life and require
replacement.

There is a need to understand how immediate works to improve the plant will align with the future needs of the
scheme with respect to increased treatment capacity and treatment plant location.

2.4.5 Benefits

Though the workshop the team identified what the benefits would be if the problems were solved.  Four benefits
where identified as follows:

 Benefit 1: More confident/ optimised planning and infrastructure investment decisions

 Benefit 2: More transparent and equitable funding mechanism

 Benefit 3: Improve resilience to climate change and security of supply of water

 Benefits 4: A more resilient water supply for now and future.

By proposing solutions to allow these benefits to be realised they will resolve the problems identified. Many of the
benefits relate to more than one problem so the key is to understand how to measure the benefits and what the
targets should be.  The measures or key performance indicators (KPIs) for the benefits will need to be defined
based on what is achievable in the short, medium and long term and will depend on the solutions identified.

2.4.6 Outcomes

A number of outcomes were identified that would support the realisation of benefits. These include:

 Integrated planning going forward

 Understanding of demand of Water for growth

 Potential plan change to FNDC District Plan

 Funding mechanism review

 Catchment management plan

 Alternative Source investigation



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

13

 Third Party infrastructure and management (minimising risk)

 Better public health outcome (improved water quality)

 Centralisation or decentralisation of treatment / Operational and Growth / Management Strategy

 Better public health outcome (improved water quality)

 Cultural consideration of values of water to Mana Whenua

The above outcomes will form the basis of the options development. They seek to respond to both the problems
and the benefits at a high level, without determining a solution at this stage in the process.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

14

3. Existing Kerikeri Water Supply Scheme

The existing Kerikeri water supply scheme supplies potable water to approximately 2,200 service connections and
5,500 customers in the Kerikeri and Waipapa. The scheme’s service area covers the majority of the Kerikeri
township and Waipapa but excludes some areas such as the residential properties south of the Kerikeri Inlet off
Kerikeri Inlet Rd. The network is shown in Figure 2.4-1.

Figure 2.4-1: Existing Kerikeri Potable Water Network (Reservoirs in Green)

3.1 Demand

The demand in the Kerikeri network is seasonal with significantly larger demand in summer compared to average
demand through-out the year. This is most likely due to higher populations and increased water use for irrigation
over the summer months. Another key factor in peak summer water demand is the practice of water tankers
utilising a tanker filling station at Waipapa Reservoir. These tankers supply customers operating on rainwater tanks
that are outside the scheme’s designated service area. This effectively increases the population serviced by the
scheme during dry periods and leads to the sustained 5-day average peak summer demand being significantly
higher than average summer demand. The existing network struggles to meet the required Level of Service (LoS)
during these periods and this impacts adversely on the level of service to its customers.

The current and future demands for the Kerikeri scheme are assessed in detail in Section 4.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

15

3.2 Water Sources

The Kerikeri water supply scheme utilises two water sources:

 Puketotara Stream

 Lake Waingaro

Lake Waingaro is the primary source into the WTP with the Puketotara Stream acting as a minor, secondary (often
supplementary) source during high demand periods or when water quality from Lake Waingaro is poor due to algal
blooms. Approximately 70% of the scheme’s water is sourced from Lake Waingaro with the balance supplied from
the Puketotara Stream. The demand projections stated in Section 4 discuss the future supply requirements for the
Kerikeri – Waipapa scheme and highlights the need for multiple sources to maintain resilience and redundancy
within the scheme.

3.2.1 Puketotara Stream

The Puketotara source is the only source for the Kerikeri scheme that FNDC has direct access to. Water is sourced
from the Puketotara Stream under a water take consent FNDC has from the NRC. This allows up to 2,100 m3/day
to be abstracted.

A renewal for this consent is currently lodged with NRC. It proposes the following take limits as referenced in the
FNDC Memo ‘Resilience for Puketotara Water Take;

 3,200 m3/day for 28 days per year = 89,600m3

 2,400 m3/day for 28 days per year = 67,200m3

 960 m3/day for 309 days per year = 296,640m3.

The water take consent is subject to certain conditions such as maintaining minimum residual flows in the stream.
These can restrict the times and volumes that water can be abstracted from this source.

Water is abstracted from the stream using a well with submersible pumps that pump the raw water through a rising
main to the Kerikeri WTP. The Puketotara stream only contributes to ~30% of Kerikeri scheme water supply and
despite being Council’s only direct source, it cannot be considered to be the primary source of the Kerikeri scheme.
Between March 2020 and March 2021, a total of the 684,167 m3 were extracted from the Puketotara stream and
Lake Waingaro reservoir. The Puketotara stream was responsible for only 31% or 214,266 m3 of the total quantity
of water extracted.

3.2.2 Lake Waingaro Reservoir

The Lake Waingaro Reservoir southwest of Kerikeri forms part of the Kerikeri Irrigation Scheme and is owned and
operated by the KIC. FNDC contract with KIC to receive an annual allocation of 736,000m3/ year of raw water. The
irrigation scheme includes a distribution system that KIC also own and operate.

FNDC have a metered connection point on the KIC distribution at the intersection of Kerikeri Rd and Maraenui
Drive. Upstream of this point, raw water is conveyed from the reservoir via predominantly AC pipes along a route
that passes under the Bay of Islands airport before connecting to Wiroa Road and Kerikeri Road. This pipeline is a
375 mm diameter asbestos cement (AC) pipe at the FNDC connection point and flow through the connection is
limited 30l/s to avoid adverse pressure drops to other KIC users. The maximum draw is 2,592 m3/day.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

16

From the KIC connection point, an FNDC raw water pipeline runs along Kerikeri Rd to connect with the Kerikeri
WTP.

3.3 Water Treatment Plant

The Kerikeri WTP pictured in Figure 3.3-1 is located at 398 Kerikeri Road, Kerikeri. The plant is operated on behalf
of FNDC by Ventia and has been servicing the Kerikeri and Waipapa townships since it was erected in the 1970’s.
The plant receives raw water from Puketotara stream and Lake Waingaro, the treatment process is comprised of
the following unit processes;

 Pre pH Correction – Via the addition of soda ash to balance pH and also for mineral precipitation

 Coagulation – After initial pH adjustment raw water is dosed with a coagulant Polyaluminium chloride
(PACL)

 Flocculation - Crystalfloc is dosed at the inflow into the clarifier to support solid settling in raw water

 Clarification – Settling of larger solids takes place at the clarifier

 Sand Filtration – suspended solids are further filtered by the sand filters

 UV Disinfection - to inactivate any bacteria and protozoa remaining in the stream

 Chlorination – to provide further disinfection to the treated water stream



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

17



Figure 3.3-1 Aerial view of the Kerikeri WTP

Waste flows and sludge from the clarification and filtration units are routed to the waste holding tanks before being
routed to the sewer. The filters are backwashed fortnightly with waste flows deposited into the sewer. Under
discharge consent AUT.007409 the Kerikeri WTP has approval to discharge backwash water from the clarifier to
the Puketotara stream under the following conditions;

(a) A maximum volume of 200 cubic metres per day.

(b) A maximum discharge rate of 15 Litres per second.

(c) A maximum frequency of two times per year

Issues

The rated capacity of the treatment plant is 3,500 m3/day, however the plant is it is currently underperforming
due to a number of issues which include:

1) Aging process equipment.

a. The structural integrity of the clarifier is compromised, it is current being held together with
structural wrapping.

b. The sand filters are aged and deteriorated.

500m3 Reservoir

1000m3 Reservoir

Clarifier

Filtration facility

Sludge holding tanks



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

18

2) Raw water increasingly difficult to treat – this is due to the higher levels of sediment carryover and algal
bloom related toxins being present in the raw water intake. This issue is likely to worsen as the effects of
climate change heighten across the district.

3) The intake pipelines are aged and prone to breaks and air entrainment.

An overarching issue is the lack of usable footprint and challenging site topography which make upgrading the
plant difficult There are also topographical issues at the current WTP site and there is limited footprint available
for any upgrade or plant expansion. Should upgrades take place at the existing site, it would be important to
consider how existing equipment would be incorporated, retrofitted or replaced.

3.4 Storage & Transmission

Treated water from the WTP is stored within the network within three reservoirs;

 Kerikeri Reservoir 1 at Kerikeri WTP (500m3 with top water level 110.52m)

 Kerikeri Reservoir 2 at Kerikeri WTP (1,000m3 with top water level 111.22m)

 Waipapa Reservoir on Waipapa Rd near Seeka Kerikeri (1,790m3 top water level 68.88m).

Water from each reservoir is pumped into one of three distinct supply zones;

 Kerikeri: Operating Head of ~122m

 Riverview: Operating Head of ~104m

 Waipapa: Operating Head of ~124m.

The flows from the WTP are pressure boosted and supply the demand within Kerikeri zone and also fill Waipapa
Reservoir as required. Flows from the Waipapa Reservoir are then separately pressure boosted again and supply
the Riverview zone or Waipapa zone independently.

A key feature of the network is a central spine of watermain that runs along Kerikeri Rd and Waipapa Rd linking the
reservoirs. The network pressure level of service of 25m is not consistently met during high demand periods
suggesting improvements to the network, and this spine in particular, will be required to accommodate increased
future demand.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

19

4. Kerikeri Water Demand Forecast

4.1 Overview

The Kerikeri water supply scheme comprises three different distribution zones which have the following
characteristics;

 Kerikeri (predominantly residential)

 Riverview (predominantly residential)

 Waipapa (predominantly commercial / industrial).

The potable water network supplies approximately 2,200 service connections with a population of approximately
5,500.

As described in Section 3.1, a key feature in peak summer water demand is the impact of water tankers utilising a
tanker filling station at Waipapa. This effectively increases the population serviced beyond the scheme’s service
area and leads to the sustained 5-day average peak summer demand being significantly higher than average
summer demand.

The current network is understood to be unable to maintain the required level of service during high demand days
warranting a review of the network and identification of the required changes to service higher demand in future.

4.1.1 Historical Trends

To assess future demand, historical trends in the Kerikeri scheme have been analysed to identify three key
scenarios which characterise how the scheme is utilised throughout the year. These are;

 Average Annual Water Consumption

 Average Summer Water Consumption

 Sustained (5-day average) Peak Water Consumption.

Historical trend data of the metered flows entering the WTP have been used to determine the Kerikeri water
demand. This assumes that all flows which enter the WTP enter the scheme’s water network which is necessary
given the limited information provided regarding flows exiting the treatment plant. Two water sources currently
supply the WTP;

 Lake Waingaro Source: Primary Inflow

 Puketotara River Source: Secondary Inflow.

Flows into the WTP are monitored on a daily basis and have been used to determine the typical and sustained peak
water demand in the Kerikeri water supply scheme. The raw WTP inflow data is displayed in Figure 4.1-1.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

20

Figure 4.1-1: Total Flows into WTP since 2016 (Source: KerW Logbook.xlsx)

Based on the raw WTP flow data in Figure 4.1-1, the average annual flow has been calculated by a simple average,
excluded days where no data was recorded. Over this time period, the average consumption in Kerikeri was
1,635m3/day (Green line as per Figure 4.1-1).

The average summer demand has been determined to be 1,920m3/day by averaging the flows in summer months
(Dec / Jan / Feb). This is shown as the orange line per Figure 4.1-1.

One key feature of the demand data for the Kerikeri scheme is the presence of peaks which are significantly greater
than the summer average. Whilst the treatment plant is not required to match the largest single day demand in
the network (due to storage in the network acting as a buffer), it must be able to match any sustained high demand
which occurs for multiple days. To account for this, a 5-day average has been calculated from the raw data to
identify the highest sustained demand within the network. The highest (5-day averaged) peak demand over the
records reviewed occurred in early December of 2017. Over this period, the 5-day averaged demand was
3,059m3/day. This demand can be considered as the approximate required capacity of the Kerikeri WTP in 2020
to supply flows during a sustained high demand period.

Table 4-1 summarises the demand scenarios which characterise demand in 2020 and have been utilised for
demand forecasting.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

21

Table 4-1: Characteristic 2020 Demand

Scenario Demand

Average Water Demand 1,635m3/day

Average Summer Water Demand 1,920m3/day

Sustained Peak Water Demand 3,059m3/day

4.1.2 Expected Growth

Using the demand characteristics calculated for 2020, the values in Table 4-1 can be used as a basis to forecast
into the future with the use of a predicted growth rate. This study has used a growth rate for Kerikeri demand of
~2% which is based on FNDC’s current population projections for Kerikeri (.idcommunity, 2019).

A check to see if this growth rate is representative of the Kerikeri scheme has been carried out by comparing trends
[...]
into the Lake Manuwai reservoir).

It is worth noting that in addition to providing water for irrigation, the KIC scheme was built to ease allocation
pressure on surface water bodies. In the 1970s, many of the areas streams and rivers were severely overallocated
due to the number of irrigation takes. The KIC scheme reduced pressures on these streams.

Further work would be required to determine the viability of an additional surface water supply.

5.2.1.7 New Reservoir Dam

FNDC do not own any of the reservoir dams in the general vicinity of Kerikeri. They rely on negotiating water
allocations from the Waingaro reservoir with KIC. This makes FNDC reliant on a privately owned third party for the
majority of Kerikeri’s water supply.

Although technically possible, a future dam would most likely be difficult to implement due to landownership and
consenting challenges. It is also probable that the KIC dams are located in the most obvious locations for dams, so
there could be limited scope for further dam development.

As with new river/stream sources, under the current regulatory framework the development of dams, and the
diversion of surface water courses is challenging, and would require thorough and robust environmental
assessment to support consenting.

Scope does exist for the damming and storage of river high flows, and the proposed Regional Plan does provide a
consenting pathway for this (Rule C.5.1.10). Storage of high flows is becoming more common in New Zealand as
stricter environmental flow limits are put in place restricting the use of surface water during summer. High flow
takes access water flow when a river is in flood and divert into storage for later use.

A logical next step to assess the viability of this would be to undertake a hydrological review of flood frequency,
and to undertake a spatial exercise to identify potential dam sites in the area. This dam suitability exercise should
quickly indicate whether this is a feasible option or not.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

38

5.2.1.8 Desalination

Desalination uses seawater as the raw water source and provides treatment through reverse osmosis and other
processes to produce drinking water.

It is not currently used for any council water supplies in New Zealand due to its cost and environmental effects.

The process is energy intensive and produces a brine (high concentrations of salt) that must be discharged back
into a high energy marine environment. This means that any desalination plant could not readily operate with a
discharge at the Kerikeri Inlet.

5.2.1.9 Water Re-use

Water re-use uses wastewater as the water sources and treats it to a level that is suitable for drinking water.

It is not currently used for any council drinking water supplies in New Zealand due to its cost, social acceptance
and cultural implications.

5.2.1.10 Summary of Water Supply Quantities Available

Given some water sources discussed above are proven and in existence and some are only speculative at this stage,
it is useful to summarise the known water sources and the potential volumes that may be available from each in
the future.  From the above review, the following known existing water sources in the vicinity of Kerikeri are either
already utilised or potentially available for the supply;

 Puketotara Stream

 Lake Waingaro Reservoir

 Lake Manuwai Reservoir

 Northern Water Company Reservoir.

The quantities available from these sources are summarised in Table 5-2.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

39

Table 5-2: Summary of Available Water Sources and Quantities (per year)

Source Current Available Supply
(000 m3)/ yr.

Potential Additional
Available Supply (000
m3)/ yr.

Total (000 m3)/ yr.

Puketotara Stream
(current source)

- - 390*

Lake Waingaro (current
source)

736 700 1436

Lake Manuwai (potential
source)

nil 3500 3500

Northern Water Co.
(potential source)

nil 150 150

*Based on submitted consent renewal for water take (not yet granted)

The estimated water volume requirements for Kerikeri range from 584,000 m3/year for 2020 through to
985,500m3/year for 2045. From the above, it can be seen that the current water sources (Puketotara Stream &
Lake Waingaro) have the potential to cater for the total Kerikeri supply water requirement over this time frame.
This would however be subject to securing an additional water allocation from KIC using a portion of Lake
Waingaro’s currently unallocated supply.

Relying solely on these existing sources could limit resilience to climate change and diversity in the range of
sources of supply. These factors, and any mitigations, will need to be considered in planning future water sources.

5.2.2 Treatment

As demand in the Kerikeri water supply scheme increases, its treatment capacity will need to also increase. This
will be in steps that ensure there is always enough capacity to meet peak demand. The treatment facility will also
need to be capable of handling the anticipated raw water quality to produce the required treated water quality
standards.

The current raw water sources supplying the Kerikeri water scheme are surface water sources; Lake Waingaro and
the Puketotara stream. Additionally, Lake Manuwai has in the past been considered as another potential surface
water source.

The water quality of these surface water sources is currently impacted by the external environmental factors listed
below;

 Non-point source discharges of sediment, minerals (Mn and Fe in particular) and nutrients and mineral
levels

 Point source discharges and contamination by pathogenic organisms and elevated levels of cyanotoxins
resulting from algal bloom events.

Any treatment process designed for the Kerikeri scheme would need to account for these issues and sources of
variance in raw water quality. The New Zealand Drinking Water Standards state that surface water sources are
required to achieve a treatment requirement of 3 - 4 log credits to achieve protozoal, additional treatment and
monitoring is required for water bodies which are known to be susceptible to outbreaks of algal bloom.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

40

5.2.2.1 Current Treatment Process

The existing Kerikeri WTP achieves 4 log credits of treatment by a process which is comprised of coagulation,
clarification, filtration, UV disinfection followed by chlorine disinfection as seen in Figure 5.2-4 below. It was initially
built in 1971 and has had a series of modifications and upgrades over the years. The WTP is sited on a dedicated
site off Kerikeri Rd. Although this site is relatively large, much of it is sloping and significant civil works would be
required to cater for a larger WTP footprint.

Figure 5.2-4: Kerikeri WTP Treatment Process Schematic

At present there are several issues affecting the treatment capability and capacity of the current WTP that need
immediate attention. These include;

 Aged and deteriorated raw water supply infrastructure

 Performance and structural integrity of the clarifier

 Declining condition of the existing sand filters

 Lack of footprint available on site

These components have either reached or are approaching the end of serviceable life and will need to be replaced
soon.

Options for associated replacements and upgrades need to consider;

 The process log credit requirement

 Resilience to changing raw water

 Appropriate design life and ability to stage capacity upgrades.

Two options for treatment upgrades have been considered for the Kerikeri water scheme. Both involve lamella
clarification followed by either microfiltration or sand filtration. Note that these options have been suggested
without detailed knowledge of the water quality data. Full analysis of scheme water quality would be required to
confirm approach and determine specific options for treatment.

These options are described below.

5.2.2.2 Clarification with Sand Filtration



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

41

A lamella clarifier followed by sand filtration is a robust treatment process which has been demonstrated to provide
an effective level of treatment.

A lamella clarifier seen in Figure 5.2-5 is an inclined plate gravity settling unit that is able to remove high quantities
of solids, algae matter and sludge prior to further treatment. The unit produces a more concentrated sludge stream
allowing for greater raw water recovery and lower waste stream flows. A lamella clarifier is also a compact unit
which would require a much smaller footprint in comparison to the concrete clarification tank currently located on
site. This feature would be beneficial when dealing with the site constraints of the current Kerikeri WTP.

Figure 5.2-5 Lamella Clarifier Treatment Unit

Sand filtration units are both cost effective and efficient filtration units used to remove suspended solids from raw
water. The filtration units are comprised of layers of varying in particle size and specific gravity to trap suspended
solids and pathogens as the raw water stream flows through the unit. As a primary process, with an appropriate
level of maintenance and monitoring, sand filtration can achieve 2.5 log credits of protozoal treatment. These units
provide a relatively long serviceable design life and are able to be scaled up with relative ease as demand for water
supply increases. The units could continue to be housed within the existing process facility on site, requiring little
additional footprint.

5.2.2.3 Clarification with Microfiltration

Lamella clarification in conjunction with microfiltration would produce a high-quality drinking water supply and is
a resilient and future-proofed treatment option.

Microfiltration is a pressure driven filtration process which removes particulates larger than one micrometre in size.
This would remove most bacteria, protozoa and sediment from the raw water stream. The filtration unit features a
fine pore membrane that pressurised raw water is filtered through. It produces a consistent and concentrated waste
water stream which would lead to lower overall waste flows on site. As a primary process, a microfiltration unit is
able to achieve up to 3 log credits of treatment and produce a high-quality pre-treated water stream.

In terms of capital and operating costs a microfiltration unit is a more expensive option which requires pumping
and greater power consumption in comparison to a sand filtration unit. This option could also be scaled up



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

42

efficiently and with ease with multiple trains of filtration being added as the water demand increases. The
microfiltration unit may also require housing; however, this would need further assessment to be confirmed.

5.2.2.4 Cyanotoxins

Cyanotoxins are toxins produced by cyanobacteria or blue-green algae. Lake Waingaro is known to have seasonal
occurrences of algal bloom particularly during summer. Depending on the levels of nitrate and phosphate nutrient
present in the lake waters, blooming cyanobacteria/blue green algae can produce cyanotoxins at very high levels.
Cyanotoxins are soluble contaminants which are difficult to and are poisonous to humans in high concentrations.

The best method of lowering cyanobacteria within the Kerikeri water supply scheme would be to eliminate it at its
source, at Lake Waingaro. If fertiliser runoff and heavily nutrient loaded discharges were lowered or suppressed
particularly during summer seasons, the occurrences of algal bloom and levels of cyanotoxins in raw water
extracted would greatly diminish.

Certain forms of disinfection treatment can reduce concentrations of dissolved cyanotoxins present in a raw water
supply. Chlorination and ozone treatment are both effective at removing certain forms of cyanotoxins, ozone is
very effective in oxidising microcystins, anatoxin-a, and cylindrospermopsin whereas chlorination is an effective
oxidant for cylindrospermopsin and saxitoxin. Further analysis of water quality data is required to determine which
cyanotoxins are present in the raw water supply and which treatment processes would be most appropriate for
cyanotoxin removal, though at report assumes that continued chlorination will be sufficient.

5.2.3 Distribution Network

As water demand in the Kerikeri water supply scheme increase, the distribution network will need to be able to
deliver increased flows to the required levels of service – these are mostly around acceptable minimum pressures
and firefighting flow requirements.

The current distribution system for Kerikeri is illustrated in Figure 5.2-6. Key features are a distribution spine which
runs from the current connection point to KIC’s Lake Waingaro distribution line at Maraenui Drive west of Kerikeri,
along Kerikeri Rd, through the town centre and north along the Twin Coast Discovery Highway (Waipapa Rd)
towards Waipapa. The spine varies in diameter from DN100/DN150/DN200 and is approximately 5km in length
and includes many offtakes to customers in the Kerikeri area. It links three treated water storage reservoirs – two
at the Kerikeri WTP site (1,000 m3 and 500 m3) and a third on Waipapa Rd (1790 m3).

The network utilises booster pumping and comprises three water distribution zones (WDZs); Kerikeri, Riverview and
Waipapa. The operation of these three is summarised in Table 5-3.



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

43

Table 5-3: Current Water Distribution Zone Operation Head

Operating Head Pressure Boost by pump sets

Kerikeri WDZ 122m ~15m boost by pumps at WTP

Riverview WDZ 105m ~38m boost by pumps at Waipapa
Reservoir

Waipapa WDZ 124m ~57m boost by pumps at Waipapa
Reservoir

5.2.3.1 Network Performance (Level of Service)

The transmission network in Kerikeri appears to have been sized for lower demand than is currently required during
current sustained peak demand. The majority of customers in Kerikeri distribution zone and Riverview distribution
zone have elevations which could theoretically allow gravity supply from the Kerikeri WTP Reservoir and Waipapa
Reservoir respectively. However, both zones are supplied by pumped flows which is expected to be due to the large
head losses through small piping requiring additional pressure to achieve the Level of Service (LoS).



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001

44

Figure 5.2-6: DN100/DN150/DN200 spine through Kerikeri Region

The performance of the network has been assessed with a series of scenarios as demand increases. These include
do nothing or minimal alterations, upgrades to pumps and upgrades to mains. Each of these have been trialled in
the network hydraulic model to determine their impacts on Level of Service (LoS). The results of these trials for
each scenario are summarised in Table 5-4.

Scenarios 1 to 5 model the existing network with pump station upgrades to maintain the existing pump station
outlet pressures at higher flows as described in Table 5-4. Increases in pump station outlet pressures have not
been modelled due to the risks present with increasing the pressure of aging AC piping (such as fractures at
pressures significantly below the nominated pressure rating). As the demand approaches and exceeds
3,000m3/day large amounts of the network drop below the level of service (LoS) of 25m as per Figure 5.2-7



Kerikeri Water Supply Strategy

IA245000-GN-RPT-001 45

Table 5-4: Level of Service Summary from Modelling (Additional Information provided in Appendix A)

Scenario Changes Required Demand % of model nodes
with Minimum
Pressure <20m

% of model
nodes with
Minimum
Pressure <25m

% of model
nodes with
Minimum
Pressure <30m

Pumps’ Capability

Scenario 1 No changes 2,000m3/day 7.3% (network
near WTP)

27.9% (network
in Kerikeri WDZ)

44.8% (network
in Kerikeri WDZ)

Riverview: 2 of 3 pumps online (60% capacity)

Kerikeri: 2 of 2 pumps online (71% capacity)

Scenario 2 No changes 3,000m3/day 26.5% (network in
Kerikeri PR)